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STATEMENT

Ty RS T G AL har il Lo P 2 e o 4% G
The test report is invalid without the special seal for testing and paging seal of CAACSRI.

2. AR S AR R H R AEHEA SR (F) TR
The test report is invalid without the signatures of Approver, Checker and Tester.

3. A IRECER
The test report is invalid if altered.

4 REANM AR, A EHalG o Z Ak
Nobody is allowed to photocopy or partly photocopy this test report without written
permission of CAACSRI.

5. RAME ATV, NTUREIAREZ T 15 RNFEARGRHRE, d@iiA 722,
Objection to the test report must be submitted to CAACSRI within 15 days from the date of
receipt of this report.

6+ AR 45 RAUH KA D1 5T
The test report is valid for the tested samples only.

7. BRI 124N, GBI BER, ABU A R AR A

The retention period of sample is 12 month, beyond which the agency will not retain sample.

ik (Add) : BCERRGRPG AT LT R X K 765 5

No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu, Sichuan,
P. R. China

HLTE (Tel): 86-028-64458195

fEF (Fax): 86-028-64458195

IS L 2R T (Posteode): 610211

fi4h By P4k . http://service.caacdgt.com
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HEAER

General Information

Ff 545 E/Sample information

EEEZE BT A IR Al FEm Y T Ll
Sample Name Rechargeable Li-ion Battery Sample Type Li-ion battery
Ehial 2 BLPB33 e 7.64V
Sample Model Nominal Voltage
CIVIER o ) 3155mAh 24.11Wh (Rated) HemaE i FH
Rated Capacity 3250mAh 24.83Wh (Typical) Metal Content N/A
Tt o 2 78.4¢ P ah ik B, P
Mass App 78.4¢g Description Black,Prismatic
ZFC A5 B/ Client information
TN JoRHE 328 7 A 7 B 2 ]
Client SUNWODA Electronic Co., Ltd.

HRE AR EINT R 2 X A AR AL KRR 2 S e Gk 18, 28 AB
86 37 H - X. 2#% D X-9 %

Client Address

Floor 1,A,B.D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China

A 7= #4145 B/Manufacture information

H A 7 LA TR RE IR PR 2 7]

Cell Manufacture Ningde Amperex Technology Limited

ikl MR T AT AR X R AR 1 S

Address No.l Xin Gang Road, Zhang Wan Town, Jiao cheng District, Ningde City, FuJian
Province 352106.,P.R.China

i 0593-2582479 L CL- o4 3t www.atlbattery.com

Tel E-mail | ND@ATLBattery.com | Website

R A = B RYNTRIEIE B RERIBCA BR A R 58— A A

Battery Manufacture | Shenzhen Sunwoda Intelligence Technology Co., Ltd. First Branch

Hiuhil: FRINT 5 % X i E K B A AR B 5] & BOK Tk X B#T B—2. fE.

Address CHI-5EF
Floor 1&5 of Building B, Floor 1 to 5 of Building C, TongFuKang Shuitian Industrial
Zone, Changcheng Road. Shuitian Community, Shiyan Street, Bao'an District, Shenzhen
City, Guangdong Province, P.R. China

T 13823288548 IS xiangjing@sunwoda.c | [%3 www.sunwoda.com

Tel E-mail om Website

*ULE A5 B R FR A iR

The above information is provided by client.

MXA144915 B/ Test Laboratory

o B A rh ] R A 25 e R 3 B AR

Laboratory The Second Research Institute of CAAC

Hi RSSO G i R 2 B R X 1K ik 765 5

Address No.765, Tengfei Road, Xihanggang Economic Development Zone, Shuangliu, Chengdu,
Sichuan, P. R. China

LR 028-64458155 fhIs yanghengjin@caacsri. | [% ) www.caacdgt.com

Tel E-mail com Website

SRR 16 A i, 30 A4~ HLE

Quantity of Sample

16 lithium ion batteries, 30 cells

/ &\?}W IWA\
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Test Conclusion
e Mjkxt H 4 PR M A s A ghib ik
No. Name of Test Testing Standard Test Result Conclusion | Remarks
| T FEE AL N otk !
Altitude simulation Appendix 1 Passed
; i P X5 LB % 2 aiE '
- Thermal test Appendix 2 Passed
izl WFH 5 3 Eii
3 Vibration Appendix 3 Passed /
y ; s i 3 I [ == s
T B CGRIAREF & | AR Al
4 Shock 8 {17 1R Appendix 4 Passed /
W % UN Manual of Tests and Criteria WHE 5 ok
5 External Short-circuit | ST/SG/AC.10/T1/Rev8,Section Appendix 5 Passed /
383
ik ; y Anidi H
z Impact N/A
A W.F 2 6 & g
Crush Appendix 6 Passed
. LT LRt 7 GLi ’
Overcharge Appendix 7 Passed
g SHE i A P, LB 2 8 i !
Forced discharge Appendix 8 Passed
S H 3
T%* . 2024-07-17
Receiving Date
A 14
' 2024-07-24~2024-08-15
Test Date
/
#5%/Conclusion:

oM, EREE A A A E GRISABREF D 28 8 (BT hicaR 38.3 A MM oK .

ests and Criteria

R -

(Compiled by)

(RN

B %
(Checked by)

R H ﬂﬁ(ls'sued Da )(@#@QBI

.\t e R
At e W
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Photos of samples and markings
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EEFERE/RETRE/
Rechargeable Li-on Battery
. BS/B%R/Model:BLPB33
2ICP6/34/88
RERNEE/ATRTE/
Limited Charge Voltage:9.06Vdc ..
HEEN/AEREN/
Rated Capacity:3155mAh
#i7E # B /Nominal Energy:2411Wh
¥R /LR % B /Nominal Voltage:7.64Vdc
B3R 2 S W/ Typical Capacity:3250mAh/24.83Wh
HiTHEGB 31241-2022
WEBREABTRHEBAE |
S - REABRARERASE— 22T
Made by Shenzhen Sunwoda Intelligence
Technology Co., Ltd. First Branch
PEHE PERE Madein Chnri
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Appendix 1
Mt H ey FEABE L
Test [tems Altitude simulation
. ML 3R
' Test procedure
A HL A L A PR L (20£5°C) R, il FF /D TA5T 11.6kPa 19K /) N 27N/
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hours at ambient
temperature (20£5°C).
1.2 BEACIRTE
Sample status
Bi#-Bd#, {£5—MER RN
B1#~B4#, at first cycle in fully charged states.
B5#~B8#, Tt 25 MM fase 2 iRE
B5#~-B8&#,after 25cycles ending in fully charged states
L3 HIRFRAEN
Result
FEh 2 M i /Before W/ After J B AR i"! AxHLIE R
Sample No. Mass Loss Residual OCV | Test Result
Jii & /Mass B /Voltage 71 B /Mass [ /Voltage (%) (%)
(&) V) 4] )
Bl 78.4267 8.93 78.4250 8.92 0.0022 99.888 (@]
B2 77.8782 8.93 77.8754 8.92 0.0036 99.888 O
B3 78.3656 8.93 78.3642 8.92 0.0018 99.888 @)
B4 78.0872 8.93 78.0851 8.92 0.0027 99.888 O
B5 78.0692 8.94 78.0677 8.93 0.0019 99.888 O
B6 78.1995 8.93 78.1984 8.93 0.0014 100.000 (9
B7 78.2375 8.94 78.2368 8.93 0.0009 99.888 (@]
B8 781711 8.94 78.1702 8.93 0.0012 99.888 0
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

. L- M V-FFSG D- Rk R-BER: F-dEek: O- Gittle. o, o, JoRiE. itk
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Test [tems

M= 2
Appendix 2
Mt H i P

Thermal test

1.1

M0 B

Test procedure

H K R AN BB TR R D T202°CY R M R IEAE AT 6 A/, SRS TE R FE-40£2°C 51
TIAEA DT 6 AN/, WAL E] B ) B B K 30min. HEEERE FIRABIR 104k, RS
1 0 B S ER I PE P B IR FEE A 205°C R 2611 R ICE 24 4~/

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time
interval between test temperature extremes in 30 minutes.This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20£5°C),

1.2 SR
Sample status
Bl#~B4#, 7% —MEHE T RRE:
B1#~B4#, at first cycle in fully charged states.
B5#-B8#, ft 25 MEH e e ERE
B5#~B8#,after 25cycles ending in fully charged states
1.3 s R
Result
B 45 5 I /Before W5 Afrer FESK | BARRE T 45
HempleFlg; JF i /Mass HiFE/Voltage | Hif/Mass | fli/k/Voltage Mass Loss Residual OCV | Test Result
(2 V) (g) V) (%) (%)
Bl 78.4250 8.92 78.4206 8.75 0.0056 98.094 @]
B2 77.8754 8.92 77.8672 8.75 0.0105 98.094 O
B3 78.3642 8.92 78.3413 8.75 0.0292 98.094 @]
B4 78.0851 8.92 78.0815 8.75 0.0046 98.094 O
B5 78.0677 8.93 78.0665 8.77 0.0015 98.208 @]
B6 78.1984 8.93 78.1954 8.77 0.0038 98.208 @]
B7 78.2368 8.93 78.2339 8.78 0.0037 98.320 (@]
B8 78.1702 8.93 78.1691 8.78 0.0014 98.320 0O
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

fE: L- bR V- fF=G D-fidfk: R- %, F-ildk: O- BillbR. LHFS. EME. B, Tk,

| 2 X Sal



R45 47 5 (Report No.): DGT2624PT5001046T

Page 6 of 11 Pages

M1k 3

Appendix 3
st H k=)
Test Items Vibration

1.1

M0 IR

Test procedure

R H AT H b 2 [ 3 2 e AE RN 5 R S T E, [ B R e R R Y A T, LA BRIIE R
A AL . RFOVIEZETE, % THz 3N ZE 200Hz, S8)5H 3] 7THz, FFEE 1S
el R AR RS ST R TE = A TOAH R BLAY 2288 T ) B AR 12 ikdRsh, HL
S —ANRE Ty 1 b 250 g o L, BN 3 AN NE

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

1.2 B etk
Sample status
Bl#~B4#, £ —MEM 7270 AR
B1#~B4i, at first cycle in fully charged states.
B5#-B8#, 1t 25 MM JEEEFTARE
B5#-B8#,after 25cycles ending in fully charged states
1.3 i 45
Result
TR WL A /Before M5 /A fter Jo 4R Fol i R it 455 4
Sample No. J .
JiidE/Mass | HLIL/Voltage | Jiidd/Mass | HLL/Voltage Mass Loss | Residual OCV | Test Result
() M) (2) (V) (%) (%)
Bl 78.4206 8.75 78.4139 8.75 0.0085 100.000 @)
B2 77.8672 8.75 77.8504 8.73 0.0216 99.771 (0]
B3 78.3413 8.75 78.3342 8.74 0.0091 99.886 O
B4 78.0815 8.75 78.0741 8.74 0.0095 99.886 )
B5 78.0665 8.77 78.0613 8.77 0.0067 100.000 O
B6 78.1954 8.77 78.1942 8.77 0.0015 100.000 O
B7 78.2339 8.78 78.2320 8.77 0.0024 99.886 O
B8 78.1691 8.78 78.1657 8.77 0.0043 99.886 (@)
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.
fE: L- iR V-$ES: D- fiffh: R- g% F- ik O- il GHESL MR, LoE3e.

L.
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M= 4
Appendix4
il H ik
Test [tems Shock

1.1

g

Test procedure

0 e AR s P R A S AR T FE e B L b, SRS B A IR S BT e
T B Ak eSS A R P 245 52 g KNI FEE 150, Rk R LI (8] 6 R0 1142 1E 5% 9 o i
BSOS = A BARE B T M52 ZRehile, RIS TE RO 42 52 = ki,
S3L 18 K.

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock
of peak acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery shall be
subjected to three shocks in the positive direction and to three shocks in the negative direction in
cach of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

132 FE R
Sample status
Bl#~B4#, TEH MEWE RS
B1#~B4i, at first cycle in fully charged states.
B5#-~B8#, f£ 25 Mg Ja s aFEEARE
B5#~B8#,after 25cycles ending in fully charged states
1.3 ket R
Result
FEaS M i Before 5 /A frer BEfL | FREE i 2
SampleNo. | o 8 /Mass | HF/Voltage | BfbMass | #/E/Voltage | MassLoss | Residual OCV | TestResul
(2) V) () ) (%) %)
Bl 78.4139 8.75 78.4137 8.75 0.0003 100.000 O
B2 77.8504 8.73 77.8500 8.73 0.0005 100.000 O
B3 78.3342 8.74 78.3336 8.74 0.0008 100.000 O
B4 78.0741 8.74 78.0732 8.74 0.0012 100.000 O
B5 78.0613 8.77 78.0597 8.77 0.0020 100.000 @]
B6 78.1942 8.77 78.1930 8.77 0.0015 100.000 O
B7 78.2320 8.77 78.2306 8.77 0.0018 100.000 O
BS 78.1657 8.77 78.1647 8.77 0.0013 100.000 @]
Note:

L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

fE: L- il V-5 D- R R- B F-ildk O- L. RHES. EHHER. LR, Glk.

r -1

A
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Mgk 5

Appendix5
RIS G R
Test Items External short circuit
Y kol g
Test procedure
0 e SO A R Y S R — B A I (], A5 ORI e T A i R TR B 2 SRR E Y
57+4°C. TX Bl AR [a) 444 8 Bk e A e b ) i vk ROT K0S, () IR 3 B A s (1) 18z fin
DAPRAL NI 35 JCikvE Al vt (a], D0/ Y B RS R b 75 R 2220 6 /. SRS, IR
LS LI R TE 57+4°C A T 222 SN HUBH /N T 0.1 RRAR A AN 229/ B0 H R 0 e it 7Y
Bt JE PR 57+4°C i N Gk SEYE R ARG IR A0 1 A/NINE o J it A0 o B B B A e PR
AT ISR .
The cell or battery to be tested shall be heated for a period of time necessary to reach a homogencous
stabilized temperature of 57+4°C,measured on the external case. This period of time depends on the
size and design of the cell or battery and should be assessed and documented. If this assessment is
not feasible,the exposure time shall be at least 6 hours for small cells and small batteries,and 12
hours for large cells and larges batteries. Then the cell or battery at 57+4°C shall be subjected to one
short circuit condition with a total external resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the cell or battery external case temperature has
returned to 57+4°C, or in the case of the large batteries, has decreased by half of the maximum
temperature increase observed during the test and remains below that value. The short circuit and
cooling down phase shall be conducted at least at ambient temperature.
1.2 FE RS
Sample status
Bl#~-B4#, TEH—MMEM 2T AR
B1#~B4#, at first cycle in fully charged states.
B5#~B8#, £ 25 A JE 5E TR
B5#~B8#,after 25cycles ending in fully charged states
1.3 ke R
Result
ETE RS B bR A il (°C) lIREE
Sample No. Max. External Temperature Test Result
Bl 57.83 0]
B2 59.14 )
B3 59.96 )
B4 58.84 )
B3 59.48 )
B6 59.03 )
B7 59.50 )
BS 59.56 )
Note:

D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no rupture, no fire.

L. D-fRfF: R MBS F- ik O- Filbdi. EHEAL EREM. EMA. ik
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Appendix6
K H P
Test Items Crush
. MBI
) Test procedure
B e ST R 43 A IR = B 7y a1 A I 7o o 1110 L B W o A SO 1 9 R 8
A L2 1 5emy/s SRR AP AT, BRI PR =M sz — Mik:
1) FeHs 1153 13KN+0.78KN;
2) KT 2D 100mV: 58
3) AR ARAIHEL, ZRED 50%.
— HIk 3 1 K Ay st () iU R IR 100mV Bl BS AR IT 50%,  B#FRIE .
X B R s, RN B T AT S s XA S RO I AT s R AT
5, B £ T4
BN R — B, 1 ELA T el S A R I e ks, a4 o 5
AkEEALEE Oh
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual
with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued
until the first of the three options below is reached.
(a) The applied force reaches 13 kN = 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6h. The test shall be conducted using test cells or component cells that have
not previously been subjected to other tests.
1:2 FEaRE
Sample status
CUH~CS5it, TER— ARG 50%H0#E B &
C1#~C5#, at first cycle at 50% of the design rated capacity
Co#~C10#, TE 25 MG S0%HTEE %
Co#~C 10#,after 25 cycles ending at 50% of the design rated capacity.
A WA
' Result
HSRS | pemmmie co | wakgig | RS s smiiR g co L
s le No.
Ample o Max. External Temperature Test result Sample No. Max. External Temperature Test result
Cl1 28.9 0 Co 29.3 0
C2 29.3 O C7 294 O
C3 29.7 O C8 28.7 ¢}
C4 29.5 0 9 29.1 O
C5 29.8 O C10 28.9 0]
Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
H: D- iR F- Rk O-Lfiffh. it k.

\ G N/
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Appendix7
Xt H LT H
Test [tems Overcharge

M 5
Tca_t p_wccdmc s -
i FL PR R ol 7 A Y o RO e T TR Y P R

The charge current shall be twice the manufacturers recommended maximum continuous charge

current.

il 32 7 DA AC R LT AN T I8V IR, 6 0 i /) H S 7 e £ e K 7 b, L S 7 e
22 fRFFI & T RTELNE

When the manufacturers recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V,

i) 3 T A DA 7S R R T 18V I, ) e W T S 2% 1.2 2 A A B R Y KT
HLHELE

When the manufacturers recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

JUHEME R R R R Y 9.06V, [T F MR RATE A Y 13A. SRy 18.12V,
A 26A.

The manufacturers recommended maximum charge voltage is 9.06V. The manufacturers
recommended maximum continuous charge current is 13A.The voltage of the test is 18.12 V, and |
the current is 20A.

1.2 B AR
Sample status
BY#~B12#, 7EH —MAY e &R HIRE:
BO9#~B124#, at first cycle in fully charged states.
B13#~Bl6#, fE 25 MEHJGE5E & 70 HARTS
B13#~B16#,after 25cycles ending in fully charged states
i Iaas R
Result
¥ i 4 5 0 A R L M g5 5
Sample No. Voltage Before Test (V) Test Result
B9 8.92 0]
B10 8.92 @]
Bll 8.92 0]
Bl12 8.92 0]
B13 8.93 @]
Bl14 8.92 0]
Bl15 8.93 (0]
Blé 8.92 (0]
Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.

T D- i

F-ildk: O-Tohifk. Tt k.
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Btz 8
Appendix8

70 H

Test Items

s ] 75 F

Forced discharge

1.1

)k 20

Test procedure

L 20=5°CHIMBER AL b, K5 B oS RTE 12V I B e b R AT g s e, L 00 v
B AL A5 A BSOS W0 46 BRI A A A e R R AT, e I (] SR A S 7 B AR 4G R
it »

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.
C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell, Each cell shall be forced discharged for a time
interval(in hours) equal to its rated capacity divided by the initial test current(in ampere).

1.2 FEatoR 3
Sample status
CI#~C208, 75 55— Mg 72 e OB ARTE
C11#~C204#, at first cycle in fully discharged states;
C21#~C30#,7E 25 M Ja 58 2T AR
C21#~C304#, after 25cycles ending in fully discharged states; .
1.3 HURRRA X
Result ey
B AT i Mk EE 3L FE W ISR i R N1 T
Sample No. Voltage Before Test (V) Test Result Sample No. Voltage Before Test (V) Tegt Result
Cll 3.226 0 c2l 3,099 /o
Cl12 3.221 O 22 3.230 i 0
C13 3.227 0O C23 3.229 0
Cl4 3.227 0 C24 3.232 (@]
C15 3.226 0 €25 3.227 0]
Cl6 3.232 0O C26 3.229 @)
C17 3.226 (@] c27 3.226 O
Cl18 3.233 0 €28 3.232 (0]
C19 3.228 O C29 3.234 0)
C20 3.219 0 C30 3.224 (@]
Note:

D -Disassembly, F-Fire, O-No disassembly, no fire.
i D-fifhs F-lgek: O-LfffR. K.

— UTFRHNE—







